Town of Discovery Bay CSD : ORDER NO. R5-2008-0179
Discovery. Bay Wastewater Treatment Plant - . : o ' NPDES NO. CA0078590

'B. Chronic Toxicity Testmg The Dlscharger shall conduct three species chronlc tOX|crty '
testing to determine whether the effluent is contributing chronic toxicity to the receiving
water. The Discharger shall meet the foIIowmg ¢hronic toxicity testing requirements.

1.

Monitoring Frequency. The Discharger shall perform quarterly three species

,chronlc toxwrty testing.

Sample Types Effluent samples shall be flow proportlonal 24-hour composﬂes and
shall be representative of the volume and quality of the discharge. The effluent
samples shall be taken at the effluent monitoring location specified in the Monitoring
[...]
' Regional Water Board with both tabular and graphical summaries of the
monitoring data obtained during the previous year. Any such request shall be
made in writing. The report shall discuss the compliance record. If violations
have occurred, the report shall also discuss the corrective actions taken and

planned to bring the discharge into full compliance with the waste discharge
requirements. ‘ ' - : '

Attachment E — MRP .



Town of Discovery Bay CSD : , ' ~ " ORDER NO. R5-2008-0179
Discovery Bay Wastewater Treatment Plant ) o NPDES NO. CA0078590

ATTACHMENT F - FACT SHEET

Table of Contents

Attachment F — Fact SheEEt.. e e e rere e rer——— F-3
l. - Permit Information ............. ettt et etetetereeiasasereeeseeareerererrrereteeeaaaaareanan——_, eeeiaeerrenrireeerenas F-3°
II. Facility Description ..........cccceeprerereenanen. EH SO TURRPPS ..F4
A. Description of Wastewater and Biosolids Treatment or Controls........ e U F-4
B. Discharge Points and Receiving Waters...........cc.ueccuuriciiieiiieieee e eeeeseeeseeeeeeeseens F-4
C.. Summary of Existing Requwements and Self—Monltonng Report (SMR) Data.......... F-5
D. ComplianCe SUMMAIY.....cccoiiiuiiiieeiieiee e e e ee e baee e e e s e e e s sesaaeeseeenns F-6
- E. Planned Changes ........c.cc.ivceiiivnnreneeneeeneeeenes U e et F-6
lll.  Applicable Plans, Policies, and Regulatlons ...... e e e e vevveeeen -6,
A. Legal Authority........ccoovvimmiiieeiiiiiee e S PRI nt o B
B. California Environmental Quality Act (CEQA) .......ccovrurriurereniienenirieeeeseerenea S F-6
C.. State and Federal Regulations, Policies, and Plans ...........c...ceeceorerecrniernienienas, F-6
'D. Impaired Water Bodies on CWA 303(d) List........... T e eeverreenreranepaaes e F-9
- E.  Other Plans, Polices and Regulations........... e ie e —— e e———— F-10
V. Rationale For Effluent Limitations and Discharge SpeC|f|cat|ons ............. e S F-10
A. Discharge Prohibitions............cccccvniiiii et .. eeeeerererrrrrer———- F-11
B. Technology-Based Effluent Limitations. .................. et ferrrreeree e errn—— F-12
’ 1. Scope and Authority .......ccceceeeciviieeiiecennind SUUUIT S SR NRROPRRSRRN ot %4
- 2. Applicable Technology-Based Effluent L|m|tat|ons .................. e ——— F-12
- C. Water Quality-Based Effluent Limitations (WQBELs) ............................................. F-13
' 1. Scope and Authority ........... eeerere et e e en—eea—eeareeeeeareeareessebeeenteeas e e——— F-13
2. Appllcable Beneficial Uses and Water Quality Crlterla and Objectlves ......... F-13
3. . Determining the Need for WQBELs e eeeieteeeeesteeereeteeshessabeeereaessee st e sresatenas 'F-16
4.  WQBEL Calculations ........cccceereveieveriesenennee. e a e SRR o2 ¢
5. Whole Effluent Toxicity (WET) ............ e e e e e aaaaaaaaaarereeaaaaaas F-29
" D. Final Effluent Limitations...........cccccoeveunn... - e eeeeeri i —rae—————reeereesie it eaahees F-31
1. Mass-based Effluent L|m|tat|ons crerreeieee e rrerre e e ——— F-31
2. Averaging Periods for Effluent LIMUEEHIONS. ..o seeeseesseesseesseeseeeseens F-31
3. Satisfaction of Anti-Backsliding Requirements..............c.cccorecnecnenenncnns F-32
- ‘4. Satisfaction of Antidegradation Policy................. e ————————— reeraees F-34
E. Interim Effluent Limitations......... erreee et e enrenaeerieaenae s e ——————— ...F-37
F. Land Discharge SpeCifiCationsS........cccoueiiiiuiiiieiieeeieee e es s e e e e e e F-37
G. Reclamation Specifications..........ccccvvecieeieciiei e eveenreennnnis P37
Rationale for Receiving Water Limitations..................... et teees e F-37 -
A. Surface Water.......cccccceeeveeiveveecceeene, ereee e ———————— e ————— F-37
‘B. Groundwater .......cc..ccciviirieecnee e, T e F-41
VI. ' Rationale for Monitoring and Reporting Reqwrements ..................................... cereeeeiens P41
A, Influent MONIOING ....ooeieeeeeee e e e e e e e e e eaaes F-41
© B, EffUENt MONIOMING .....veivieeeeeeeteee ettt ettt ee et e e et s e e sanneen F-41
C. Whole Effluent Toxicity Testing Reqmrements et eeetetree e esrreennntar—aeteaaasirnes F-42
D. Receiving Water Monitoring .........coeeeceveeciveee e e ——— .F-42
F. Other Monitoring Requirements ................ S S e — F-42
- VI

Rationale for ProvisSions...........cocceccvimiieii e, ettt ——aaaaenaaes F-44

Attachment F — Fact Sheet



Town of Discovery Bay CSD o : S . ' ORDER NO. R5-2008-0179

Discovery Bay Wastewater Treatment Plant : o : "~ NPDES NO. CA0078590
A. Standard ProViSIONS.............ecicieiiimimiiiiiiiiiieireeeererireessases fossensssseeereeesseseennee F-44
B. Special Provisions.........ccccoivminiieiinciiees b s F-44
1.  Reopener Provisions ...........cccccccveirinnnnns SRR PRPPPPPEFIPP .F-44
~ 2. Special Studies and Additional Monitoring Requ1rements e ————— F-45
3. Best Management Practices and Pollution Prevention ...........cccccceeveevnenn... F-49
‘4,  Construction, Operation, and Maintenance Specifications..................... vreeens P50
5.  Special Provisions for Municipal Facilities (POTWs Only) e ——— F-51
. 8. Other Special ProViSionS........cccoioviiivieieeee et er s e esneee s e e eessssinnes F=D2-
7. Compliance Schedules..............c.occorviniinnnnnnn. goeesianeasaneasses e —————— F-52
VIII. Public Participation...........ccccccevureunene. e a——— U F-52
A. Notification of Interested Partles ....... SO F-52
- B. Written Comments........ e e——— N U F-53
C. PublicHearing ..........cocceeeveemeveceese e, e e ——— T SR ...F-563
D. Waste Discharge Requirements PEHtIONS. ... cocveereeeeereeeeereenens (ST F-53
'E. " Information and Copying.......ccceeceeucicciiccinnnnne eeeeeeeerireeeeeeeeaarareeieineeeseabareenianrrns F-54
F. Register of Interested Persons ... e F-54 -
G. Additional Information .............cccoeuniinnnns S e —————— b ve... F-54
List of Tables
Table F-1. Facility INfOrmMation .............cceeiueueeeeeeeseeeeeee e ee e ee e ST S
Table F-2. Historic Effluent Limitations and Monitoring Data...................... S, F-5
Table F-3. Summary of Technology-based Effluent Limitations .............cccoeeeevvverrieenee. v F-13
Table F-4. Effluent Total Copper Concentration .............. e S eeereerenienennns P21
Table F-5. WQBEL Calculations for Ammonia...........cceceevereeerieeennne. TS, . F-28
Table F-8. WQBEL Calculations for COPPEr.........eveeeevreeeeeeeeeeeeeeeseseseien. JRTTO peeeeeeaas seee. F-29
Table F-7. Summary of Final Water Quality-based Effluent Limitations ............. ceeerrerea—. ... F-29
- Table F-8. Chronic Toxicity Monitoring Results Exceeding 1 TUc (2004- -2007)..cciiene F-30 .
Table F-9. Summary of Final Effluent L|m1tat|ons S S S, P e F-35

'Attachment F — Fact Sheet’



Town of Discovery Bay CSD : = - ORDER NO. R5-2008-0179
Discovery Bay Wastewater Treatment Plant . i NPDES NO. CA0078590

- ATTACHMENT F - FACT SHEET

As described in section I of this Order, this Fact Sheet mcludes the Iegal requirements and
technical ratlonale that serve as the baSIS for the requirements of thls Order

This Order has been prepared under a standardized format to accommodate a broad range of
-discharge requirements for Dischargers in California. Only those sections or.subsections of
this Order that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as “not
appllcable are fully applicable to this Dlscharger : '

. ,PERMIT INFORMATION
The following table summarizes administrative information related to the facility. .

~Table F-1. Facility Information

WDID 5B070105003 -

Discharger , Town of Discovery Bay CSD

Name of Facility | Discovery Bay Wastewater Treatment Plant
' 1800 Willow Lake Road

Facility Address " | Discovery Bay, CA 94505

. Contra Costa !
Facility Contact, Title Virgil Koehne, General Manager Town of D|scovery Bay CSD, 925-634-
and Phone 1131

Authorized Person to | Facility Manager, 925-634-8818
Sign and Submit ’

- | Reports -
Mailing Address | SAME
Billing Address SAME

| Type of Facility POTW

Major or Minor Facility | Major
Threat to Water Quality |2

Complexity -C
Pretreatment Program N

Reclamation E N/A
Requirements L :
Facility Permitted Flow | 2.1 million gallons per day (mgd)

Facility Design Flow 2.1 mgd (maximum daily dry weather flow)
| Watershed San Joaquin Delta Hydrologic Unit
Receiving Water =~ Old River

Receiving Water Type . | Sacramento-San Joaquin Delta

A. Southwest Water Company is the operator of Discovery Bay Wastewater Treatment
Plant, a POTW The Town of Dlscovery Bay CSD. owns the property at 1800 W|IIow

Attachment F ~ Fact Shest : - - : F-3



Town of Discovery Bay CSD ' ' ) : o ] ORDER NO. R5-2008-0179"
Discovery Bay Wastewater Treatment Plant : NPDES NO. CA0078590

. L'ake,Road on which the Facility is located. The Town of Discovery Bay CSD is
“hereinafter referred to as Discharger. -

For th’e pui’posés of this Order, references to the “discharger” or “permittee” in
applicable federal and state laws, regulations, plans, or pollcy are held to be equwalent
to references to the Dlscharger herein. .

B. The Facility dlscharges wastewater to Old River, a water of the United States, and is
currently regulated by Order R5-2003-0067, which was adopted on April 25, 2003 and
expired on April 1, 2008. The terms and conditions of the current Order have been
automatically continued and remain in effect until new Waste Discharge Requwements
and NPDES permlt are adopted pursuant to this Order.

C. The Discharger filed a report of waste discharge and submitted an application for
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge
Ellmlnat|on System (NPDES)

Il. FACILITY DESCRIPTION

The Discharger provides sewerage service for the community of Discovery Bay and -
serves a population of approximately 16,000. The WWTF desngn dry weather daily
average flow capacity is 2.1 mgd. .

A. Description of Wa’stewater and Biosolids Tr_eatment or Controls

The treatment system at the Facility includes two plants (Plant 1 and Plant 2), which
each consist of a Hycor headworks screen, an oxidation ditch, two secondary clarifiers,
and a shared UV disinfection system. Plant 1. also includes a flow equalization and
storage basin (labeled “Emergency Overflow Basin” on Attachment C). The influent is
split between the two plants, and treated efﬂuent reconvenes at the shared UV

o dlsmfectlon system at Plant 2. . :

Sludge-handling takes}place at Plant 2 and consists of an aerated, clay lined lagoon
-(referred to as an aerobic digester), two clay lined sludge lagoons, a belt filter press,
and two greenhouse solar drying beds. 'After processing, samples are taken of the
_dried biosolids to ensure they conform to Class A standards based on the regulations
found at 40 CFR Part 503. Sludge is stored on site in the solar drylng bed bU|Id|ng or
adjacent to the building.

B. Discharge Points and Receiving Waters

Plant 1 is located in Section 31, TIN, R3E, MDB&M, and Plant 2 is located in Section
31, T1N, R4E, MDB&M, as shown in Attachment B (Figure B-1), a part of this Order.

Treated 'municipal wastewater is diséhargéd at Discharge Point 001 to Old River, a

water of the United States at a point Latitude 37° 53’ 08” N and longitude 121° 34’ 30"

Attachment F — Fact Sheet - ‘ o C F-4 -



Town of Discovery Bay CSD
Dlscovery Bay Wastewater Treatment Plant

ORDER NO. R5-2008-0179
. NPDES NO. CA0078590

. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Effluent limitations contained in the exis-ting' Order for discharges from Discharge Point
001 (Monitoring Location EFF-001) and representative monitoring data from the term of

the previous Order are as follows:

Table F-2. Hlstorlc Effluent Limitations and Monitoring Data

| | . Effluent Limitation (loa - Ttom
Parameter Units Average | Average | Maximum . S .
Monthly | Weekly Daily Highest Daily Discharge

BOD mg/L 20 40 50 © 25

Ibs/day 350. 700 875 357
TSS mg/L 30 40 50 60

Ios/day 525 700 875 756
Total mg/L as N r 1 4.9
Ammonia | |ps/day . 1 I 51
Chloride mg/L - 650 - 860 400

| 1bsiday 11390 15071 5711
Copper | mg/L g — e 110
| Ibs/day . & 2 1.28 .

Secrical  |Hmhos/em | 2925 - - 2197
Nitrate mg/L 87 - - 91
(asN)’ Ibs/day 1525 - 1147
Nitrate mg/L 392 --- - 403
(@asNOs) | Ibs/day 6870 5078
sottioable | i 0.1 0.2 0.7
Total )
Coliorm - | MPN/ 31 240 1600
Bacteria ’ )
TDS mg/L 1990 1330

Ibs/day 34874 . 20703

[1] Effluent limitations for ammonia in Order No. R5-2003-0067 expressed the'USEPA recommended criteria
as sliding limits, dependent on pH and temperature. The effluent limitations under the worst case scenario
with a pH of 8.1 and a temperature of 26°C were the acute criterion 4.64 mg/L with salmonids present and

" a 30-day avérage chronic criterion of 1.00 mg/L.

[2] Effluent limitations for copper in Order R5-2003-0067 were expressed as sliding hmlts dependent on

" hardness up to a hardness of 135 mg/L, at which: point the éffluent limit was fixed at 165 pg/L.. The effluent
limitation for copper under the worst case condition of a minimum hardness of 61 mg/L were 55 ug/L as an
maximum daily and 30 pg/L as a monthly average.

[3] The total coliform limit is expressed as seven day median.

Attachment F — Fact Sheet = . o j ' o F-5



Town of Discovery Bay CSD _ . ' ORDER NO. R5-2008-0179
Discovery Bay Wastewater Treatment Plant ' NPDES NO. CA0078590

. D. Compliance Summary

The Discharger has been subject to two Administrative Civil Liability Complaints during

- .the term of the previous permit. . The first, issued as Order R5-2004-0523, cited 24

serious violations of effluent limitations on copper,.and two non-serious violations of
effluent limitations for.copper and total coliform between April 1, 2002 and March 31,
2004. The second, Order R5-2008-0511, listed 20 non-serious violations of total
coliform, copper and TSS effluent limitations between April 1 2004 and December 31,
2007.

Two sanitary sewer overflows (SSOs) were reported during the term of the previous
permit. The first SSO occurred on January 6, 2005 due to a blocked main, which
resulted in the release of approximately 5000 gallons to Harbor Bay. The second
occurred on June 21, 2005, which was the result of a plugged main. Approximately 700
gallons were released, 5-10 of which entered Indian Bay. Approximately 600 gallons of

. the overflow were pumped and removed and the area was sprayed with chlorine
solution. ,

Planned Change_s .

_ : Planning is under\Nay to expand the treatment facility to a design flow of 3.0 mgd.
APPLICABLE PLANS, POLtCIES, AND REGULATIt)NS | |
The‘requirements contained in this Order are based on the applicable plans, policies, and

regulations identified in section Il of the Limitations and Discharge Requirements
(Findings). This section provides supplemental information, where approprrate for the

_ plans, polrcres and regulatlons relevant to the drscharge

A: Legal Authorlty

See lertatrons and Dlscharge Requ1rements Flndlngs Sectlon Il. C

B. California Enwronmental Quality Act (CEQA)

See Limitations and Discharge Requirements - Findings, Section IL.E..

C. State and Federal Regulations, Policies, and Plans

1.. Water Quality Control Plans The Regional Water Board adopted a Water Quality
Control Plan, Fourth Edition (Revised August 2006), for the Sacramento and San
Joaquin River Basins (Basin Plan) that designates beneficial uses, establishes water
quality objectives, and contains implementation programs and policies to achieve
those objectives for all waters addressed through the plan. In addition, State Water
Board Resolution No. 88-63 requires that, with certain exceptions, the Regional
Water Board assign the municipal and domestic supply use to water bodies that do
not have beneficial uses listed in the Basin Plan. The beneficial uses of Old River

Atta.chmentF—Fact Sheet : : A ' ' _' R F-6



Town of Discovery Bay CSD . ' ORDER NO. R5-2008-0179
Discovery Bay Wastewater Treatment Plant . o ' ‘ NPDES NO. CA0078590

downstream of the discharge are municipal and domestic supply, agricultural